
 
Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027294 

Facility Type Municipal APS ID 1109856 

Major / Minor Major Authorization ID 1477541 

a 
Applicant and Facility Information 

a 

Applicant Name 
Bristol Borough Water & Sewer 
Authority 

 
Facility Name Bristol Borough WPC Plant 

 

Applicant Address 250 Pond Street   Facility Address 8 Maple Beach Road   

 Bristol, PA 19007-4937   Bristol, PA 19007  

Applicant Contact James Dillon  Facility Contact James Dillon  

Applicant Phone (215) 788-3828  Facility Phone (215) 788-3828  

Client ID 87477  Site ID 263095  

Ch 94 Load Status Not Overloaded  Municipality Bristol Borough  

Connection Status No Limitations  County Bucks  

Date Application Received March 4, 2024  EPA Waived? No  

Date Application Accepted   If No, Reason Major NPDES Permit, TMDL Discharge  

  

Purpose of Application Permit renewal.  

a 

 

Summary of Review 

The applicant requests renewal of an NPDES permit to discharge 2.7 MGD of treated sewage from the sewage treatment 
plant into Otter Creek a tidal tributary to the Delaware River Estuary, Zone 2. 
 
The treatment plant consists of grit chamber, bar screen, two (2) primary clarifiers, four (4) first stage trickling filters with rock 
media, six (6) rotating biological contactors, and two (2) secondary clarifiers, and chlorine disinfection. Following secondary 
clarification, disinfection occurs via flow paced chlorination equipment. After disinfection, scum dewatering takes place before 
effluent is discharged into Otter Creek, a tributary to Delaware River Estuary Zone 2. Sludge generated at facility is digested 
in an anaerobic digester. The plant includes a two-stage sludge anerobic digestion system. The sludge is then removed as a 
liquid and disposed of at DELCORA WWTP.  
 
The treatment plant serves Bristol Township and Bristol Borough. 
 
Effluent limits for conventional parameters will remain the same in this permit renewal. The permit has CBOD5 limit of 17 
mg/l based on FSOD allocation of 640 lbs/day for Bristol Borough WPC Plant by DRBC. Mass limits are calculated based on 
an annual average flow of 2.7 MGD. The DRBC Docket No. D-1969-066 CP-4 includes load limit for CBOD5 and % removal 
(88.5 %) requirement for CBOD5 in place of CBOD20 as in the previous permit. The Docket also includes effluent limit of 
1000 mg/l for Total Dissolved Solids (TDS). Therefore, this permit renewal will continue with effluent limits for TDS and mass 
limit for CBOD5 in place of CBOD20. Based on the Discharge Monitoring Reports, the discharge is generally in compliance 
with all the parameters. We have revised the effluent limit for Ammonia to 20 mg/l from 35 mg/l for this permit renewal. 
DRBC is working on updating criteria for Ammonia in Delaware River. It appears from the e-DMRs that treatment plant can 
meet new Ammonia limit. We also have included monitoring requirement for E. Coli for this permit renewal and is consistent 
with SOP. 
 

Approve Deny Signatures Date 

X             Ketan Thaker                                                                                   
Ketan Thaker / Project Manager 8/7/2024 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 08/07/2024 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027294 
Bristol Borough WPC Plant  
 
 

2 

Summary of Review 

This permit renewal includes quarterly monitoring requirement for PFOA, PFOS, PFBS and HFPO-DA as all these four PFAS 
related compounds were detected in the effluent which is consistent with SOP. The permittee may discontinue monitoring for 
PFOA, PFOS, PFBS and HFPO-DA if the results in 4 consecutive monitoring periods indicate non-detect results at or below 
Quantitation Limit of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L for HFPO-DA. Influent monitoring 
requirements for BOD5, CBOD5, and Total Suspended Solids (TSS) will continue for this permit renewal. 
 
Biomonitoring:  As per DRBC Toxic waste load allocation program for Delaware River Estuary Zone 2, Final WLA of 5.5 TUc 
has been allocated to Bristol Borough. The permittee submitted four WET Chronic test reports with renewal application and 
test results show no toxicity in the effluent. Monitoring requirements for Chronic Toxicity will continue in this permit renewal 
based on our SOP. 
 
PCB Minimization Plan: On December 15, 2003, the U.S. EPA Regions 2 and 3 adopted a Total Maximum Daily Load 
(TMDL) for Polychlorinated Biphenyles (PCB) for Zones 2, 3, 4, and 5 for the tidal Delaware River. The TMDL requires that 
the facilities identified as discharging PCBs to Delaware River prepare and implement a PCB Waste Minimization and 
Reduction Program also known as Pollution Minimization Plan (PMP). 
 
This facility has been identified as a Group 2 dischargers with a rank within those facilities which contribute 99 percent 
cumulative PCB loading to the Delaware River. The WLA for Total PCBs for Bristol Borough is 102.68 ug/day. The total 
effluent loadings for PCBs from 2003 and 2005 sampling results is 36828 ug/day. DRBC and PADEP need a reasonable 
amount of PCB effluent data to characterize PCB variability. Such data over a period of up to ten years will be used to 
develop a level of existing effluent quality (EEQ) for PCBs. Based on discussion with DRBC it was decided that the facilities 
in the top 99 percent cumulative PCBs loading to Delaware River should be required to collect a minimum of four samples 
(two dry and two wet weather samples) annually. Bristol Borough has implemented PMP for PCBs and has been submitting 
annual report as required under the permit. 
 
Pretreatment Program: This facility does not have a pretreatment program as there are no significant industrial facilities 
contributing industrial waste into the treatment plant. There are three industrial users (Acme Uniforms, Urban Outfitters, Inc. 
and DOW-Union Carbide) which contribute very little amount of sewage and industrial waste into the Bristol Borough sewage 
treatment plant. 
 
Bristol Borough and Bucks County received written notification on February 29, 2024 regarding application to PADEP. 
 
Following are effluent limits: 
 

PARAMETER EFFLUENT LIMITS (AV. MO in Mg/l) BASIS 

CBOD5 17 DRBC Docket D-1969-066-CP-4 

Ammonia-Nitrogen 20 BPJ  

Total Suspended Solids 30 25 Pa Code 92a.47 

Dissolved Oxygen 4.0 Minimum BPJ 

Total Residual Chlorine 0.5 25 Pa Code 92a.47-48,                  
TRC Spreadsheet 

pH (SU) 6.0 to 9.0 SU 25 Pa Code 92a.47, 95.2 

Fecal Coliform (No./100 ml) 200 (Geo Mean) 25 Pa Code 92a.47 

Total Phosphorus Report 25 Pa Code 92a.61 

Total Nitrogen Report 25 Pa Code 92a.61 

Total Dissolved Solids 1000 DRBC Docket D-1969-066-CP-4 

CBOD5 % Removal 88.5 % DRBC Docket D-1969-066-CP-4 

PCBs (Dry Weather) pg/l Report DRBC Docket D-1969-066-CP-4 

PCBs (Wet Weather) pg/l Report DRBC Docket D-1969-066-CP-4 

Chronic Toxicity (TUc) Report DRBC Docket D-1969-066-CP-4 

E. Coli (No./100 ml) Report 25 Pa Code 92a.61 

PFOA (ng/L) Report SOP for PFAS related compounds 

PFOS (ng/L) Report SOP for PFAS related compounds 

PFBS (ng/L) Report SOP for PFAS related compounds 

HFPO-DA (ng/L) Report SOP for PFAS related compounds 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027294 
Bristol Borough WPC Plant  
 
 

3 

Summary of Review 

Sludge use and disposal description and location(s):  The sludge is removed as liquid and disposed offsite via incineration at 
the DELCORA WWTP. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-